Conducted Output Power (802.11n-CH 11) 6.5Mbps

A0 AT oM il
Gantar Fraq; 2.462000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.79 dBm r17.49 Mk -£3.64 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 11) 13Mbps

it Speeciram Analyeer - Charearl Prowns

LA P B 1Y, 0

-Eg“gr Freq 2.462000000 GHz Center Frag: 2452000000 GHz Radio Std: Nore
Trig: Frae Rum Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.58 dBm r17.49 Mk -£3.84 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11n-CH 11) 19.5Mbps

[FEETE
Gantar Fraq; 2.462000000 GHz Radio Std: Nana

e Trig: Fras Run Brg|Hald> 100100
Bhien: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.47 dBm 117.49 Mk -£3.96 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 11) 26Mbps

it Speeciram Analyeer - Charearl Prowns

R0 B i 1Y,

-Eg“gr Freq 2.462000000 GHz Center Frag: 2452000000 GHz Radio Std: Nore
Trig: Frae Rum Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.29 dBm r17.49 Mk £4.13 dBm H:z

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11n-CH 11) 39Mbps

GRS P )
Gantar Fraq; 2.462000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.94 dBm 117.49 Mk -£4.49 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 11) 52Mbps

it Speeciram Analyeer - Charearl Prowns

O 0 0 P B 1Y

-Eg“gr Freq 2.462000000 GHz Center Frag: 2452000000 GHz Radée Std: Nore
Trig: Frae Rum Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.72 dBm 117.49 Mk £4.71 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11n-CH 11) 58.5Mbps

e B i 1
Canter Fragq: 2.462000000 GHz Radéo S Nane
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.56 dBm 117.49 Mk 54 .87 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 11) 65Mbps

it Speeciram Analyeer - Charearl Prowns

T P B 1Y, 0

-Eg“gr Freq 2.462000000 GHz Center Frag: 2452000000 GHz Radio Std: Nore
Trig: Frae Rum Bug|Held> 1005100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 102 dB
Ref 20.00 dBm

Center Freq
2 452000000 GHE

Center 2462 GHz Span 34.98 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.42 dBm 117.49 Mk -65.01 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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HCT

([ mpaaMa) ]

(5745 MHz ~5825 MHz)
Conducted Output Power (802.11a-CH 149) 6 Mbps

.th:i;mlrmﬂ.ruhnw §harewrl Prwnn
_Camsr Freq 5.745000000 GHz

FIFGain: ew

LS B T, S0
Gantar Frag: §.740000000 GHz Radio Std: Nana
e Trig: Fras Run AvglHald: 1001100

EAbvan: 70 48 Radie Davice: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 33.22 MHz

#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Power Spectral Density

-£2.56 dBm Hz

Channel Power

9.64 dBm r16.61 Mk

DL A B TR, SO
Gantar Frag: §.740000000 GHz Radio Std: Nana
e Trig: Fras Run AvglHald: 1001100

EAbvan: 70 48 Radie Davice: BTS

FIFGain: ew

Ref Offset 10.3 dB
fief 20.00 dBm

Center Freq

5745000000 GHz

Span 33.22 MHz

Center 5.745 GHz
Bweep 1ms

#Res BW 1 MHz #VBW 31 MHz

Power Spectral Density

-£2.68 dBm Hz

Channel Power

9.52 dBm r16.61 Mk

www.hct.co.kr

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT
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Conducted Output Power (802.11a-CH 149) 12 Mbps

B Lo A B TS, SO
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 33.22 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.49 dBm r16.61 Mk £2.72 dBm Hz

STArLS,

Conducted Output Power (802.11a-CH 149) 18 Mbps

it Speeciram Analyeer - Charearl Prowns

D151 A B T, S0

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radio Std: Nona
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 33.22 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.33 dBm r16.61 Mk -£52.88 dBm iz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11a-CH 149) 24 Mbps

B L=5aT A B T, SO
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 33.22 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.11 dBm r16.61 Mk -£3.10 dBm Hz

STArLS,

Conducted Output Power (802.11a-CH 149) 36 Mbps

it Speeciram Analyeer - Charearl Prowns

L3020 AW B TR, S0

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 33.22 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.75 dBm r16.61 Mk -£3.45 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11a-CH 149) 48 Mbps

100 A B TR, SO
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 33.22 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.45 dBm r16.61 Mk -£3.76 dBm Hz

STArLS,

Conducted Output Power (802.11a-CH 149) 54 Mbps

it Speeciram Analyeer - Charearl Prowns

L7 L T, S0

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radio Std: Nona
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 33.22 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.26 dBm r16.61 Mk -£3.94 dBm H:z

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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HCT

HCTCDOD
20 MHz BW

(5745 MHz ~5825 MHz)

Conducted Output Power (802.11n-CH 149) 6.5 Mbps

it Speeciram Analyeer - Charearl Prowns
Ganter Frag: §.745000000 GHz

_Camsr Freq 5.745000000 GHz
o= Trig: Frae Run Awg|Hald: 100M00
FIFGain:l owr FAnten: 20 48

QL5 P i 18, X0

Radio Std: Nana

Radie Davice: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 35.57 MHz

#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Power Spectral Density

-£63.82 dBm /Hz

Channel Power

8.68 dBm s17.79 Mt

Conducted Output Power (802.11n-CH 149) 13 Mbps

it Speeciram Analyeer - Charearl Prowns
Ganter Frag: §.745000000 GHz

_Camsr Freq 5.745000000 GHz
o= Trig: Frae Run Awg|Hald: 100M00
FIFGain:l owr FAnten: 20 48

L =800 B i 18, S0

Radio Std: Nana

Radie Davice: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Span 35.57 MHz

Center 5.745 GHz
Bweep 1ms

#Res BW 1 MHz #VBW 31 MHz

Power Spectral Density

-£4.02 dBm Hz

Channel Power

8.48 dBm r17.79 Mt

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11n-CH 149) 19.5 Mbps

CL0C 0 P Bl )
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 35.57 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.30 dBm r17.79 Mk -654.20 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 149) 26 Mbps

it Speeciram Analyeer - Charearl Prowns

COS00T P il 13, X110

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 35.57 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.13 dBm r17.79 Mk £4.37 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
HCTR1308FR03 August 01, 2013 WLAN and NFC(Felica) ZNFD605
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Conducted Output Power (802.11n-CH 149) 39 Mbps

COLS 0T Pl i )
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 35.57 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.81 dBm r17.79 Mk -£4.69 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 149) 52 Mbps

it Speeciram Analyeer - Charearl Prowns

QL0 P i 13, X110

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 35.57 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.48 dBm r17.79 Mk -£5.02 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
HCTR1308FR03 August 01, 2013 WLAN and NFC(Felica) ZNFD605

Page of 157



Conducted Output Power (802.11n-CH 149) 58.5 Mbps

[l T B TR
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 35.57 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.30 dBm r17.79 Mk -65.20 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 149) 65 Mbps

it Speeciram Analyeer - Charearl Prowns

0L =il B i 18, 100

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 35.57 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.23 dBm r17.79 Mk -£5.27 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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HCT

HCTOO, D
40 MHz BW

(5755 MHz ~5795 MHz)

Conducted Output Power (802.11n-CH 151) 13.5 Mbps

it Speeciram Analyeer - Charearl Prowns

CE 30 18 B il 18, X100

Egugr Freq 5. 755000000 GHz Gantar Fraq: §.766000000 GHz Rado 5ud Nona
Trig: Fras Run Avig|Held: 100100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 575564z  SpanT2.63MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.09 dBm 136.31 Mk -66.52 dBm Hz

Conducted Output Power (802.11n-CH 151) 27 Mbps

it Speeciram Analyeer - Charearl Prowns

[ergh o L B TRL S R

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore

eee Trig: Fras Fun AvglHald: 1001100
FIFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.63 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.53 dBm 136.31 Mk -£7.07 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11n-CH 151) 40.5 Mbps

CESI0F 18 P i )
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.63 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.23 dBm 136.31 Mk -£7.37 dBm iz

STArLS,

Conducted Output Power (802.11n-CH 151) 54 Mbps

it Speeciram Analyeer - Charearl Prowns

CEWIn0 2 P il 13, X110

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radéo Std: Hon
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.63 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.93 dBm 136.31 Mk -£7.67 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11n-CH 151) 81 Mbps

erch Um bR B TR
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.63 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.40 dBm 136.31 Mk -68.20 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 151) 108 Mbps

it Speeciram Analyeer - Charearl Prowns

CEETE 18 Pl il 13, X100

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.63 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.03 dBm 136.31 Mk -£8.57 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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Conducted Output Power (802.11n-CH 151) 121.5 Mbps

L= s =P BT E!
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.63 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.87 dBm 136.31 Mk -£8.73 dBm iz

STArLS,

Conducted Output Power (802.11n-CH 151) 135 Mbps

it Speeciram Analyeer - Charearl Prowns

CEH0e 0 B il 18, X110

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.63 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.74 dBm 136.31 Mk -58.86 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
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HCT

HCTCDOD
8.4 POWER SPECTRAL DENSITY (802.11a/b/g/n/ac)

Test Requirements and limit, §15.247(e)

The peak power spectral density is measured with a spectrum analyzer connected to the antenna
terminal while the EUT is operating in transmission mode at the appropriate frequencies.
Minimum Standard — the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of

continuous transmission.

TEST CONFIGURATION

EUT ATT Spectrum Analyzer
Coax cable

TEST PROCEDURE
We tested according to Procedure 10.2 in KDB 558074, issued 04/09/2013

The spectrum analyzer is set to :
Set analyzer center frequency to DTS channel center frequency.
Span = 1.5 times the DTS channel bandwidth.
RBW = 3 kHz < RBW < 100 kHz.
VBW 2 3 x RBW.
Sweep = auto couple
Detector = peak
Trace Mode = max hold
Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level within the RBW.

If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

Sample Calculation

PSD = Reading Value + ATT loss + Cable loss(1 ea)

=-5dBm +10dB + 0.8 dB =5.8 dBm
Note :

1. Spectrum reading values are not plot data. The PSD results in plot is already including the actual values of
loss for the attenuator and cable combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 2.4 GHz and 5.8 GHz range that was rounded off to the closest tenth dB. So,
10.2 dB is offset for 2.4 GHz Band and 10.3 dB is offset for 5.8 GHz Band.

Actual value of loss for the attenuator and cable combination is below table.

FCC PT.15.247
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Band Frequency(MHz) | Loss(dB)
2412 10.21
2.4 GHz 2437 10.24
2462 10.24
5745 10.31
5755 10.30
5.8 GHz 5785 10.29
5795 10.26
5825 10.28

(Actual value of loss for the attenuator and cable combination)

TEST RESULTS

Conducted Power Density Measurements

Frequency | Channel Mod Test Result
(MHz) No. oge (:Bsr?‘) ('a'é“n':) Pass/Fail
2412 1 -9.978 Pass
2437 6 802.11b -9.160 Pass
2462 11 -8.518 Pass
2412 1 -15.309 Pass
2437 6 802.11g -15.389 Pass
2462 11 -13.840 Pass
2412 1 802.11n -16.844 Pass
2437 6 2.4 GHz -17.033 Pass
2462 11 Band -16.480 Pass
5745 149 -16.130 Pass
5785 157 802.11a -16.145 Pass
5825 165 -15.032 8 Pass
5745 149 802.11n_ -16.805 Pass
20 MHz
5785 157 BW -16.750 Pass
5.8 GHz
5825 165 Band -17.233 Pass
802.11n_
5755 151 40 MHz -18.107 Pass
BW
5795 159 5.8 GHz 19.151 Pass
Band

Note : In order to simplify the report, attached plots were only the highest PSD channel.
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RESULT PLOTS

Power Spectral Density (802.11b-CH 11)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.462000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Cenier 2462000 GHz . Span 15.23 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 1.62 s (5076 pts)

st L Poinis chianged, ol ireces chaaned SPAFL

Power Spectral Density (802.11g-CH11)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.462000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Center Freq

Cenier 246200 GHz . Span 30.24 MHz

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.21 s (10030 pis)

st L Poinis I‘.h.l'lgl.“J ol irnces chamnod STAMS
FCC PT.15.247
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Power Spectral Density (802.11n-CH11)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.462000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Center Freq

I
Center 2.46200 GHz . Span 30.26 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.21 s (10087 pis)

st L Poinis chianged, ol ireces chaaned STAMS

Power Spectral Density (802.11a-CH 165)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5 825000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Refl OMzel 10.3 dB
Ref 20.00 dBm

Cenier 5.82500 GHz . Span 32.96 MHz

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.50 s (10935 pis)

uss LiPoints changed., ol traces cheared sTATLS
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([ mpaaMa) ]

20 MHz BW
Power Spectral Density (802.11n-CH 157)

.wlhlrm Analyrer - Sevpl 54
_Camsr Freq 5. 785000000 GHz Bhvg Type: RMS
Trig: Fras Run Avg|Hald: 111

PHD: Fasy ==
IF G L oy BAnen: 20 48

Ref OMset 10.3 dB
Ref 20.00 dBm

Span 3543 MHz

Center 5.78500 GHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.76 s (11810 pis)

uss LiPoints changed., ol traces cheared

40 MHz BW
Power Spectral Density (802.11n-CH 151)

it Spsecir i Amalyper - Sewpl 54

Center Freq 5. 755000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF Goin: L ow BAnen: 20 43
Ref Offset 10.3 dB
Ref 20,00 dBm

1

M‘m

Center 5.75500 GHz ' Span 72.87 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz 7.73 5 (24202 pls)

uss LiPoints changed., ol traces cheared
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8.5 OUT OF BAND EMISSIONS AT THE BAND EDGE/ CONDUCTED SPURIOUS EMISSIONS
Test Requirements and limit, §15.247(d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in § 15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in § 15.205(a), must also comply with the radiated emission limits specified in §
15.209(a) (see § 15.205(c)).

Limit : 20 dBc
TEST CONFIGURATION

EUT ATT Spectrum Analyzer
Coax cable

TEST PROCEDURE

The transmitter output is connected to the spectrum analyzer. (Procedure 11.0 in KDB 558074, issued
04/09/2013)

RBW = 100 kHz(Upon 1 GHz = 1 MHz).

VBW = 3 x RBW(Upon 1 GHz = 3 MHz).

Set span to encompass the spectrum to be examined

Detector = Peak

Trace Mode = max hold

Sweep time = auto couple

Ensure that the number of measurement points = Span/RBW

Allow trace to fully stabilize.

Use peak marker function to determine the maximum amplitude level.

Measurements are made over the 30 MHz to 10" harmonic range with the transmitter set to the

lowest, middle, and highest channels.

Note :

1. The band edge results in plot is already including the actual values of loss for the attenuator and cable
combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 2.4 GHz and 5.8 GHz range that was rounded off to the closest tenth dB. So,
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10.2 dB is offset for 2.4 GHz Band and 10.3 dB is offset for 5.8 GHz Band.

Actual value of loss for the attenuator and cable combination is below table.

Band Frequency(MHz) | Loss(dB)
2412 10.21
24 GHz 2437 10.24
2462 10.24
5745 10.31
5755 10.30
5.8 GHz 5785 10.29
5795 10.26
5825 10.28

(Actual value of loss for the attenuator and cable combination)

4. In case of conducted spurious emissions test, please check factors blow table.

FACTORS FOR FREQUENCY

Freq(MHz) Factor(dB)
30 9.95
100 10.01
200 10.03
300 10.04
400 10.05
500 10.04
600 10.03
700 10.09
800 10.10
900 10.08
1000 10.11
2000 10.25
2400* 10.19
2500* 10.26
3000 10.27
4000 10.22
5000 10.48
5700* 10.42
5800* 10.48
6000 10.48
7000 10.57
_I:_E(S:TP;I;PSOZQ; FCC CERTIFICATION REPORT w
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8000 10.45
9000 10.50
10000 10.64
11000 10.69
12000 10.75
13000 10.92
14000 11.90
15000 11.00
16000 11.03
17000 10.93
18000 10.96
19000 10.85
20000 12.11
21000 11.17
22000 10.99
23000 11.12
24000 11.10
25000 11.42
26000 11.28
27000 10.83
28000 11.03
29000 10.99
30000 12.08
31000 10.99
32000 11.32
33000 11.33
34000 12.62
35000 14.85
36000 14.78
37000 15.73
38000 15.81
39000 13.47
40000 14.89

Note : 1. *’ is fundamental frequency range.

2. Factor = Cable loss + Attenuator loss

-':-gg:;;:gg; FCC CERTIFICATION REPORT www.hct.co.kr
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RESULT PLOTS
BandEdge (802.11b-CH1)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 2.400000000 GHz ' Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Ref OMzet 10.2 dB
Ref 20.00 dBm

|
\
|
|
|
|
|
|
|

Cenier 2. 40000 GHz . Span 50.00 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 4.80 ms (1000 pts)

st L Poinis chianged, ol ireces chaaned STAMS

BandEdge (802.11b-CH11)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 2.483500000 GHz ' Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Ref OMzet 10.2 dB
Ref 20.00 dBm

142

e - -&.}g

v
I'l]__d_'!'w.,.‘_“I i .h- o, W Ay P S

Cenier 248350 GHz . Span 70.00 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 6.72 ms (1400 pis)

st L Poinis I‘.h.l'lgl.“J ol irnces chamnod STAMS
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BandEdge (802.11g-CH1)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 2.400000000 GHz ' Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Cenier 2. 40000 GHz . Span 50.00 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 4.80 ms (1000 pts)

STAFLS,

BandEdge (802.11g-CH11)

st L Poinis chianged, ol ireces chaaned

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 2.483500000 GHz ' Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Foani
iIﬁh#‘“‘:jd'f:u"f“alﬁd.“‘l"*—""\!‘ah-'d‘.ﬁq-.|I|li'h"*|".‘l

Cenier 248350 GHz . Span 70.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.72 ms (1400 pis)

st L Alignment Complobed
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BandEdge (802.11n-CH1)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 2.400000000 GHz ' Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Cenier 2. 40000 GHz . Span 50.00 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 4.80 ms (1000 pts)

st L Poinis chianged, ol ireces chaaned sTAMLS

BandEdge (802.11n-CH11)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 2.483500000 GHz ' Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

i
il 1
"Fitgd
n-'-'h_w-..l.ﬁ'.!h : }{_‘
TR - A
e b T h-l"ll-U""L}Lb-'fl’.;"-'.##_-,l_l.__.-ll.'h!_ﬁ

v

Cenier 248350 GHz . Span 70.00 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 6.72 ms (1400 pis)

st L Poinis I‘.h.l'lgl.“J ol irnces chamnod STAMS
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BandEdge (802.11a-CH 149)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5.725000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Ref OMset 10.3 dB
Ref 20.00 dBm

142

" .
-.--:-I.,..l,,.l_-f..-.'. A bapn it

o

o 1M
'M‘.r"'l'- '-'n.vi‘:"" H«.J'I""L"J'u" o jl‘

|
|
|
|
|
|
p
|
|

Cenier 5.72500 GHz . Span 70.00 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 6.72 ms (1400 pts)

uss LiPoints changed., ol traces cheared sTATLS

BandEdge (802.11a-CH 165)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5 850000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Ref OMset 10.3 dB
Ref 20.00 dBm

142

MINENAN ..I-I1-¢1.-J,.1II"HJ-.

| F)

|/
4

}/‘I

|

Cenier 5.85000 GHz . Span £0.00 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 7.68 ms (1600 pts)

uss LiPoints changed., ol traces cheared sTATLS
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([ mpaaMa) ]

20 MHz BW
BandEdge (802.11n-CH 149)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5.725000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel Osel 10.3 dB
Ref 20.00 dBm

122 ,

Al b L bs L Lk L
WL el el Ml sl o i

ey ST e ST o Ly ,

Cenier 5.72500 GHz . Span 70.00 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 6.72 ms (1400 pts)

uss LiPoints changed., ol traces cheared sTATLS

BandEdge (802.11n-CH 165)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5 850000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel Osel 10.3 dB
Ref 20.00 dBm

#1."‘4'_-‘

.‘.L_Iu;_ tl'..-L'..I.. i .I)-.IJ‘IAI' b
y |

N, | x.._,
“iﬂ‘r{JJML:lu_dlm o el i “'H‘ ..J.‘I i

Cenier 5.85000 GHz . Span £0.00 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 7.68 ms (1600 pts)

uss LiPoints changed., ol traces cheared sTATLS
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40 MHz BW

BandEdge (802.11n-CH 151)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5.725000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel Osel 10.3 dB
Ref 20.00 dBm

Center Freq

¥ 1A2

. i
/
d

;,L#.M\S"""/

el
[ I'WJ
Doty dpaniannat S

\
\
!
|
|
!
L
|
|

Cenier 5.72500 GHz . Span 110.0 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 10.6 ms (2200 pts)

uss LiPoints changed., ol traces cheared sTATLS

BandEdge (802.11n-CH 159)

it Spsecir i Amalyper - Sewpl 54

s CORCLESrs Pl il 18, X110

_Camsr Freq 5 850000000 GHz Bhvg Type: RMS s

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel Osel 10.3 dB
Ref 20.00 dBm

3182
Iubilctng bt

/

Y \

N

Cenier 5.85000 GHz . Span 160.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 154 ms (3200 pis)

uss LiPoints changed., ol traces cheared sTATLS
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30 MHz ~ 1

GHz

Conducted Spurious Emission (802.11b-CH1)

Agilen! Specirum Analyrer - Swepl S8

_Cumsr Freq 515.000000 MHz ' Bhvg Type: RMS
PR Fast == 1rEQ: Fras Run Avg|Hald: 111

IF G L oy Anen: 20 48

Rel Osel 10.2 dB
Ref 20.00 dBm

Start 30.0 MHz ' Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (20001 pis)

st L Poinis chianged, ol ireces chaaned STAMS

Conducted Spurious Emission (802.11b-CH6)

Agilen! Specirum Analyrer - Swepl S8

O AT AM B 0L SO

_Camsr Freg 515.000000 MHz ' RAg Typa: RMS RacL .
PR Fast == 1rEQ: Fras Run Avg|Hald: 111 e
IF Gein;L v Atten: 20 48 £

Rel Osel 10.2 dB
Ref 20.00 dBm

Start 30.0 MHz ' Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (20001 pis)

st LI Points chonged. ofl imoes chemned STATLS

Center Freq
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Conducted Spurious Emission (802.11b-CH11)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 515.000000 MHz ' Bhvg Type: RMS
PR Fast == 1rEQ: Fras Run Avg|Hald: 111

IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Start 30.0 MHz ' Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (20001 pis)

st L Poinis chianged, ol ireces chaaned STAMS

Conducted Spurious Emission (802.11g-CH1)
.Il.lhnl Specirum Analyrer - Swopl 54

_Camsr Freq 515.000000 MHz ' Bhvg Type: RMS
PR Fast == 1rEQ: Fras Run Avg|Hald: 111

IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Start 30.0 MHz ' Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (20001 pis)

st L Poinis chianged, ol ireces chaaned STAMS
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Conducted Spurious Emission (802.11g-CH6)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 515.000000 MHz ' Bhvg Type: RMS
PR Fast == 1rEQ: Fras Run Avg|Hald: 111

IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Start 30.0 MHz ' Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (20001 pis)

st L Poinis chianged, ol ireces chaaned STAMS

Conducted Spurious Emission (802.11g-CH11)
.Il.lhnl Specirum Analyrer - Swopl 54

_Camsr Freq 515.000000 MHz ' Bhvg Type: RMS
PR Fast == 1rEQ: Fras Run Avg|Hald: 111

IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Start 30.0 MHz ' Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (20001 pis)

st L Poinis chianged, ol ireces chaaned STAMS
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Conducted Spurious Emission (802.11n-CH1)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 515.000000 MHz ' Bhvg Type: RMS
PR Fast == 1rEQ: Fras Run Avg|Hald: 111

IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Start 30.0 MHz ' Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms (20001 pis)

st L Poinis chianged, ol ireces chaaned STAMA

Conducted Spurious Emission (802.11n-CH6)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 515.000000 MHz ' Bhvg Type: RMS
PR Fast == 1rEQ: Fras Run Avg|Hald: 111

IF G L oy Anen: 20 48
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Conducted Spurious Emission (802.11n-CH11)

Agilen! Specirum Analyrer - Swepl S8
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PR Fast == 1rEQ: Fras Run Avg|Hald: 111
IF Goin: L ow Aften- 20 48

Rel OMzel 10.2 dB
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Conducted Spurious Emission (802.11a-CH149

&
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Conducted Spurious Emission (802.11a-CH165
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20 MHz BW
Conducted Spurious Emission (802.11n-CH149)

&

Raf Lavel 0,00 dBm  Offset 10.30 di = RBW 10
o6 BSWT 5484 us = YBW 30 r  Mode auto FFT

Start 0.0 MHz 20001 pts Htop 1.0 GHz

Conducted Spurious Emission (802.11n-CH157)

&

Raf Lavel 0,00 dBm  Offset 10.30 di = RBW 10
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Stop 1.0 GHz
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v TR RO
el = o

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
HCTR1308FR03 August 01, 2013 WLAN and NFC(Felica) ZNFD605

Page of 157




Conducted Spurious Emission (802.11n-CH165)
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40 MHz BW
Conducted Spurious Emission (802.11n-CH151)
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Raf Lavel 0,00 dBm  Offset 10.30 di = RBW 10
o6 BSWT 5484 us = YBW 30 r  Mode auto FFT

20001 pis Stop 1.0 GHz
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Conducted Spurious Emission (802.11n-CH159)
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HCT

([ mpaaMa) ]

1 GHz ~ 10 GHz

e

_Camsr Freq 5.500000000 GHz ' Bhvg Type: RMS

St

Conducted Spurious Emission (802.11b-CH1)

lenl Specirum Analyrer - Swepl 5K
A0 1410 M B 0, S

PO Fast =e= 1rEQ: Frae Run Avg|Hald: 111
IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Center Freq

M
|

art 1.000 GHz ' Stop 10.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 16.0 ms (20001 pis)

Lk

LiPoints changed, Ml irnces chaand sTATLS

e

Conducted Spurious Emission (802.11b-CH6)

lenl Specirum Analyrer - Swepl 5K

_Camsr Freq 5.500000000 GHz ' Bhvg Type: RMS

St

PO Fast =e= 1rEQ: Frae Run Avg|Hald: 111
IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Center Freq

|
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Conducted Spurious Emission (802.11b-CH11)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 5.500000000 GHz ' Bhvg Type: RMS

PO Fast =e= 1rEQ: Frae Run Avg|Hald: 111
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Rel OMzel 10.2 dB
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Start 1,000 GHz ' Stop 10.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 16.0 ms (20001 pis)
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Conducted Spurious Emission (802.11g-CH1)

Agilen! Specirum Analyrer - Swepl S8
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Conducted Spurious Emission (802.11g-CH6)

Agilen! Specirum Analyrer - Swepl S8

_Camsr Freq 5.500000000 GHz ' Bhvg Type: RMS
PO Fast =e= 1rEQ: Frae Run Avg|Hald: 111

IF G L oy Anen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Start 1,000 GHz ' Stop 10.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 16.0 ms (20001 pis)

st L Poinis chianged, ol ireces chaaned STAMS

Conducted Spurious Emission (802.11g-CH11)
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Conducted Spurious Emission (802.11n-CH1)

Agilen! Specirum Analyrer - Swepl S8
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Conducted Spurious Emission (802.11n-CH6)
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Conducted Spurious Emission (802.11n-CH11)

Agilen! Specirum Analyrer - Swepl S8
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Stop 10,000 GHz
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1 GHz ~ 15 GHz
Conducted Spurious Emission (802.11a-CH149)
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Conducted Spurious Emission (802.11a-CH157)
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Conducted Spurious Emission (802.11a-CH165
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20 MHz BW
Conducted Spurious Emission (802.11n-CH149)
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Conducted Spurious Emission (802.11n-CH157)
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Conducted Spurious Emission (802.11n-CH165)
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40 MHz BW
Conducted Spurious Emission (802.11n-CH151)

¥

Rafl Lavel 70.00 dém Offset 10 di = RBW 1 Mz
BWT ms =2 VBW I MHI Maode Auto Swesp

I0001 pts

Btart 1.0 GHz

Conducted Spurious Emission (802.11n-CH159)

¥

Raf Lavel 0.00 dBm  Offset 10.30 df = RBW 1 MHZ
5 2 VBW I MHr  Maode Auto Sweep

Biop 15,0 CHz

I0001 pts

Btart 1.0 GHz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth, | FCC ID:
HCTR1308FR03 August 01, 2013 WLAN and NFC(Felica) ZNFD605

Page of 157




